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Item Part Number
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380140103-0004
380140167-0002
380140067-0003
120230260-0001
140400016-0001
140450060-0001
140710013-0002
140380020-0001
140340039-0001
110810533-0001
270960014-0001
180660077-0001
180572097-0002
380140173-0002
180960128-0001
380140209-0001
270920359-0001
160200062-0001
380650335-0001

Description Qty
Bolt, Flange M6 x 25 L139452708999 1
Bolt, Flange M5 x 12 L139 4
Bolt, Flange M6 x 12 L139452708999 4
Cylinder Head Cover L123 139 1
Valve Oil Seal L139159224 2
Valve Rocker Assembly L123 139 2
Plate, Push Rod Guide L139 1
Retainer, Valve Spring L139L196 2
Spring, Valve L123136196 2
Crankcase Body L123 L139 1
Spark Plug F7RTC L139196678 1
Gasket, Muffler L139 1
Muffler Assy L139L159 1
Bolt, Flange L139 2
Protector Cover, Muffler L139 1
Bolt, Flange M6 x 14 L79139452 3
Coil Assy, Ignition OPC ~ L123 L139 1
Shield, Tank Side L123L139 1
Oil Seal 25x38x7 L139L196 1

This view, continued on page 4
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Iltem Part Number Description Qty
29 110860005-0001 Breath Fin L139L196 1
30 110850019-0002 Breath Chamber Gasket L123139 1
31 110840027-0001 Cap, Breather Chamber L139 1
32 270020604-0001 Flywheel Comp L123L139 1
33 380850016-0001 Bolt, Stud L139 1
34 380850010-0001 Bolt, Stud L123L139 2
35 380370051-0001 Nut, Flange L139159196 1
36 160210109-0003 Fan Cover Complete L123 L139 1
37 193490246-0010 Manual Starting Assy L123L139 1
38 380370066-0001 Nut, Flange M6 L139452678708 1
40 380020070-0001 Bolt, Hex 6 x 16.5-8 x 3.5 L139 L452 1
56 171470012-0001 Choke Control Comp L139 1
57 171650040-0001 Choke Valve Pull Rod L139 1
76  173090001-0001 Locker- Choke Valve L139196678 1
This view, continued from page 3
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Iltem Part Number Description
1 380140103-0004 Bolt, Flange M6 x 25 L139452708999
2 380650893-0001 Oil Seal L123 L139
3 110820117-0001 Crankcase Cover L139
4 110690067-0001 Gauge Assembly, QOil Level L123
5 380600241-0001 Pin, Dowel L139
6 171750024-0001 Governor Gear Assy L123 L139
7 380140167-0002 Bolt, Flange M5 x 12 L139
8 380450518-0001 Washer 25.4 x34x1 L139159196-1
9 380450534-0001 Washer 14.2 x 20.1 L139L159
10  130290443-0001 Crankshaft L139
11 140020117-0001 Camshaft Assembly L139
38 380370066-0001 Nut, Flange M6 L139452678708
39 500550034-0001 Valve Assembly L139L159
41  140670029-0001 Rod, Push L139L159
42  140690002-0001 Lifter, Valve L139L196
43 130070150-0001 Ring Set, Piston L139 L159
44  380560055-0001 Steel Cable Baffle Ring L139 L159
45 130030375-0001 Piston- Engine L139
46  130060030-0001 Pin, Piston L139L159
47  130150099-0001 Connecting Rod L139
48 170870094-0001 Fuel Filler Cap L139159196-1
49 170490156-0001 Tank Complete, Fuel L139
50 380020071-0001 Bolt, Hex 6 x 16.5-8 x 3.5 L139 L452
51 170010017-0001 Fuel Filter L139159A196
This view, continued on page 6

When ordering spares: PLEASE QUOTE PART NUMBER & DESCRIPTION, NOT illustrated number. ltem Qty = 1 per part unless stated differently.
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ltem Part Number Description Qty
52 380950190-0001 Clip, Tube L139L196 1
53 380750633-0002 Tube, Fuel L139 1
54 380741094-0002 Tube, Breather L123L139 1
55 180021162-0001 Air Filter- Assy Paper L139 1
58 170430254-0001 Gasket, Carburettor L123 L139 1
59 171590025-0001 Rod, Governor L139 1
60 170022369-0001 Carburetor L139 FE-3 1
61 170450006-0001 Heat Insulating Pad Carb L139 1
62 170440126-0002 Carb Insulating Pad L123 L139 1
63 170430148-0001 Gasket, Carburettor L139L159 1
64 380180124-0001 Bolt, Stud M6 x 91 L139 2
65 171680122-0001 Control Assembly, Valve  L123L139 1
66 171600083-0001 Spring, Governor L139 1
67 380370048-0001 Nut, Flange M6 L79139159678999 1
68 171620033-0003 Arm, Governor L139 1
69 380250002-0001 Bolt, Quad Head M6 x 21 L139L159 1
70 381350004-0001 Pin Clip L79139196452678708 1
71 380650338-0001 Oil Seal 6 x 11 x4 L139L196 1
72 380450527-0001 Washer 6 x 13 x 1 L139159196 1
73 171630010-0002 Speed Regulating Arm  L139159196 1
74 180130347-0001 Element, Air Filter Paper L139 1
75 381000374-0001 Plug L139 1
This view, continued from page 5
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